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Statement

AR E AL B AT (BRI L ) k.

The test report is invalid if it is not affixed the official seal of the laboratory to it.
SR AR B R N a6 A LIS = AT (BUGISAIE 5D TERL.
Copies of the test report without the official seal of the laboratory are invalid.
AR S T B HHEAZE TR

The test report is invalid without the signatures of compiler, checker and approver.
- IR IR R

The test report is invalid if it is blotted out.

ARGASEY A, A0 SRR .

It is forbidden to copy the test report partially without the written approv al of the
laboratory.

IRPERAERMEE R, O FrIERE b R

The conclusion of the consignation test is only valid for the provided sample.

O AREIAR R A SO, FESOCA () ORESE, BEE KA MR, M
A SC AN E -

The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
BRAE U, RIS LG 85 #R R TR .

Unless noted otherwise. the test type is consignation test.

Hidhl: EHFTH 08 RS 3455 Address: No.345 East Yunling Road, Shanghai
B 2 i (Post Code): 200062

B & (Tel): (021) 31765555 fEE(Fax): (021) 31015117

fhE (web site): www.ghs.cn

Hi, 715 48 (E-mail): zmh@ghs.cn



LA TR R A R E
> M IR
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1121030746

1/10
& B Ak A CR2450 3V 600mAh 2. 16Wh
B db 4 R Chinese
Name of Sample E Li—/Mn02 Battery CR2450 3V 600mAh 2. 16Wh
English
P 1121030746
Sample No.
P ML BRI 6 B
ConSIQnor EVE F.n(_’l gy ((J. " L.td.
A ERl BN AL LR e 47 B 23 )
Manufacturer EVE Energy Co.,Ltd.
” A.ﬂ:t b TR A R AV i it M \\
Al 55 A T SER DS AR BT B b T )
*&)‘]f’% ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. |
Section 38.3
H iz Ik BT E R fa RS B st 0 @S B RIEREE N
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. |
Section 38.3
* gu A . .
A}#‘m ) AR SR G 5%
ppearance Silvery Button metal shell
) « A ‘- ~ p
Hou ek B 4 2021-03-26 AL B 2021-04-07 ~ 2021-05-07
Accepted Date Test Date
] peiy PSERSEAEL 5 A ; Bl ; b s AT S 5 6 b sk
ﬂm;ﬁ 2 Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
28N, % :'n':’f’] TR T IE B e Wia i a it g MmbsiEF Y
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. Shpiflgisk )
Jf’ft:ﬁ!‘]?é‘%} The sample has passed the test items of UNITED NATFONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests anl; (1 Ttemias ‘}V;‘/';; YAC. 10/11/Rev. 6
Conclusion Amend. 1 38.3 \/ e
y /
A3 H Do) g,gzl 05—6%
. i A0, s N I i
Py 0. 16g . Lithium content:0. 16g. A 75 1 @67 /,I_Prl{n&;l\‘%j%\%l m Cell.
Comment i k()%\
F36845 ot d % 3 40 Ty
Consignor /
Address Post Code
TN, N Be
Approver: "0 - Checker: Compller
R%

Title:

Bl TRl (Vice chief engineer)
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X AR B L AR HREEZRIATELZT sk 2 AT kb &
.TJ— H oL oN o o /i
Name of Test Standard requirement or The 5
No Test Result | Conclusion | Remark
: ltems Clause Number of Standard
WP OO Tl i el il 15 algefndy
PR RERLR rfk FIUf> ST/SG/AC. 10/11/Rev. 6 Auend. 1 38.3 | WLRH 4 1
1 - ulEiT. 1 See Appendix 1 i
AlltltUd.e UN Manval of Tests and Criteria s JRRER P'Ll'ris‘(‘d
simulation ST/SG/AC, 10/11/Rev. 6 Amend. 1 Section RES
38.3 Test T.1
WK I o6 I Paps Te i anny al ol 10 ota6 Ak
, R fl ﬁ” ) ST/SG/AC.10/11/Rev. 6 Awend. 1 38.3 | WLfH& 2 At
y uldT. 2 See Appendix 2 3
Thermal test UN Manual of Tests and Criteria - AR P'll;*:r.‘d
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.2
Bea O FaBe T edimal it olys by
: =5 i\i!t' l’?ﬂi ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | W2 3 oo
. . | ULIAT. ¢ g — . o ;
Vibration UN Manval of Tests and Criteria el HHRRILE 3 I'J'c.i';‘sf‘d ’
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section gl
38.3 Test T.3
WeAr R QOG- fa e teiizim it e pts Ut firky:
it AET-iF) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | LB 4
4 Shock LT, 4 See Appendix 4 it /
oc UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section -
38.3 Test T.4
W7 _«9’:’ Flabe Uiz i ity wl Ak,
) Y A%I;}IEJTHJ» ST/SG/AC. 10/11/Rev, 6 Amend. 1 38.3 | {4 5 .
5 BT, 5 See Annendix 5 T
EXterI:lal ?hort UN Manual of Tests and Criteria bee Apperdiz I),Ill, _ﬁd
circult ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section N
38.3 Test T.5
R G ek TemiEinmzlas s wtee fitks
HE T ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | WA 6
6 UGT. 6 Cap R I ¢
Crush UN Manual of Tests and Criteria SR CREBIUR & P';.‘If‘ﬁd '
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section Aasis
38.3 Test T.6
EE I O T aBs i Pa i al s s miks
. R ij:‘ ,T—%Ji%‘r ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | Wk 7
: ul4GT. 8 Can Anmardie o I¢
Forced discharge UN Manual of Tests and Criteria DS AEDSNduE 7 P': ,, ifd
ST/SG/AC. 10/11/Rev, 6 Amend. 1 Section Aasse
38.3 Test T.8
This space intentionally left blank
UTEA
8
Ao B B8 A HBEIRRE :22°C-23°C ; SN BEIRRE : /%
Test Environment Ambient temperature:22°C-23C;Ambient humidity:/%
Condition
)57 B )
N Test Item
2 S 3 = 2
Subcontracted Test soxkkE | B / LI 3
Condition Subcontracted | Name Post Code
Laboratory ekt / w75 /
Address Tel

Wt AW seriid

&y 7
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B5 1 BRAE LA | G
No. Name of Test Items Altitude simulation
1 A A s AL .
i . RIS A Bef RIDSE After o
| HERE i R A g ik | AR S
%5 Sample Status RE FF 3w, /& RE F & E/E | Mass Loss | Residual | FL&
Sample Mass ocv Mass oCv OCV  |Other
No. /g Y /g N /% /% Event
001 s 6. 1964 3.29 6. 1958 3. 29 0.01 100.00 | ©
> A e 0 o 5 s o
002 Undischarged 6.4667 | 3.30 | 6.4670 | 3.230 0.00 | 100.00 | ©
003 L 6.4616 | 3.30 | 6.4615 | 3.30 0.00 | 100.00 | ©
AR . i 5 i R Bt ¢
004 s 6.4832 | .30 | 6.4827 | 3.30 0.01 | 100.00 | ©
005 vl 6.4856 | 3.30 | 6.4841 | 3.30 0.02 | 100.00 | ©
006 P i BB 6. 4193 3.31 6. 4196 3. 31 0. 00 100.00 | ©
007 T i 6.4543 | 3.30 | 6.4542 | 3.30 0.00 | 100.00 | ©
008 i 6.4418 | 3.31 | 6.4421 [ 3.31 0.00 | 100.00 | ©
009 s 6.1956 | 3.30 | 6.1956 | 3.30 0.00 | 100.00 | ©
010 .. 6. 4544 3.29 | 64511 | 3.29 0.00 | 100.00 | ©
011 i o 6. 4764 / 6. 4757 / 0. 01 / 0
ST N -
012 | purrot | 64639 / 6. 1631 / 0. 01 / 0
SR - . R
013 Fully discharged b. ')Z.’Lg / 0. :)Z-gh / 0 OZ / (@]
the A
014 Fully Ji'i’i,i'ﬁn-qeq 6. 4616 / 6. 4613 / 0. 00 / 0]
T S \
0]5 Fully diS(']lﬂl'gE‘d b lhgg / b. 1908 / O OO / 0]
016 il gt ea | 6.4992 / 6. 1993 / 0. 00 / 0
e ALy
017 B ey | B H0ES / 6. 4388 / 0. 00 / 0
018 | piiii® o | 64415 / 6. 4409 / 0.01 / 0
SEARCH a1 + a0
019 il el | 84318 / 6. 4322 / 0. 00 / 0
020 B e | G52 / 6. 5133 / 0. 00 / 0

Fix: Lk V-IRA D-ARk R-2KE F-R_K 0-A#k. LRA. LMK, Rk, ik,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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i 9 BRAA LA | AL
No. Name of Test [tems Thermal test
. ; RIEHT Befor RIS Af 2 jo
He | #BRA FoN B RIE At | ik | 4R 4
%5 Sample Status FRE | e E Vi FF#&W, /& | Mass Loss| Residual | 3%
Sample Mass OoCVv Mass ocvV OCV |Other
No. /g A% /g AY % 1% Event
001 B 6. 4958 3.29 | 6.4940 | 3.29 0.03 | 100.00 | o
e 7 , - - —
002 i ol 6. 4670 3.30 | 6. 4651 3. 32 0.03 | 100.00 | o
003 sl 6. 4615 3,30 | 6. 4591 3. 30 0.04 | 100.00 | o
004 E s 6. 4827 3.30 | 6.4809 | .30 0.03 | 100.00 | o
005 . I 6. 4841 3.30 | 6.4826 | 3.3l 0.02 | 100.00 | o
A ~ q « ;
006 ety 6. 4196 3.31 6.4179 | 3.31 0.03 | 100.00 | o
007 il et 6. 4542 3.30 | 6.4526 | 3.3 0.02 | 100.00 | o
008 R 6. 4421 3. 31 6.4395 |  3.31 0.04 | 100.00
Undischarged { Y . g Qs ' * 0
009 e 6. 4956 3. 30 6. 4931 3. 30 0.04 | 100.00 | o
EN) i S i ; g o
010 P s 6. 1541 3. 29 6.4518 | 3.29 0.04 | 100.00 | o
011 il g g | 64757 / 6. 4739 / 0. 03 / 0
AR . o ,
012 Filly 8ischiiesd 6. 4631 / 6. 4615 f 0.02 / 0
SEAH T ‘ ) T
013 it g ey | B 5236 / 6. 5213 / 0. 04 / 0
014 ey 6. 4613 / 6. 4592 / 0.03 /
Fully discharged - 40 g 0. 45 ‘ Y 0
S AL 6. 4908 / . 4968 0. 00 /
015 Fully discharged 0. & / b. 496 / . 9]
SR  ha e
016 Fully discharged 6. 4993 / 6. 4883 / 0.17 / 0
S - 1 —— -
017 Fully discharged 6. 1388 / 6. 4358 / 0.05 / 0
SEAALR . A0
018 e | Gl / 6. 4392 / 0.03 / 0
e p— e
019 Rilly dishiued 6. 4322 / 6. 4296 / 0. 04 / 0
. ST . o
020 Ful l_vL -:I]ii;t:hargvd 6.5133 / 6.5103 / 0.05 ¢ 0
ik L-#R V-IRA DA R-E F-RK -k, LRA. LMK, RKE. LA,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

I \\‘\/
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% ! RMTE LA | i)
No. Name of Test Items | Vibration
Sl A 22 2 1 A -
e | HarA IRETH Before RS Aller | gank | MASE | e
a5 Sample Status Vit a FReE| RE Fr#4 /R | Mass Loss | Residual | 3%
Sample Mass ocv Mass OCVv ocv Other
No. /g A% /g AY /% /% Event
001 el 6.4940 |  3.29 | 6.4940 | 3.29 0.00 | 100.00 | o
: ekt  p o o % e
002 Undisclarged 6.4651 | 3.32 | 6.4651 3.32 0.00 | 100.00 | o
003 Undh bl 6.4591 | 3.30 | 6.4594 330 0.00 | 100.00 | o
004 o i 6.4809 | 3.30 | 6.4811 3.30 0.00 | 100.00 | o
005 i 6.4826 | 3.3 6.4832 | 3.3l 0.00 | 100.00 | o
006 . 6.4179 |  3.31 | 6.4184 | 3.3 0.00 | 100.00 | o
007 .. 6.4526 | 3.3 6.4535 | 3.3l 0.00 | 100.00 | o
008 s 6.4395 | 3.31 | 6.4396 | 3.31 0.00 | 100.00 | o
009 By 6.4931 | 3.30 | 6.4930 | 3.29 0.00 | 99.70 | o
010 ik b 6.4518 | 3.29 | 6.4523 3. 29 0.00 | 100.00 | o
sl A .
011 Sl e || B- 1760 / 6. 4749 / 0. 00 / 0
012 Fllllf?i%c?il'f-:ul 6. 1615 / 6. 4617 0. 00 / 0
A 5 = C —oro
013 bl T e | 6.5213 / 6. 5218 / 0. 00 / 0
, e 456 N
014 Rl o e | 84508 / 6. 4598 / 0. 00 / 0
e ~ v ) v
015 L e | 64068 / 6. 4978 / 0. 00 / 0
: S . - .
016 BIE b ey | GBS / 6. 4888 0. 00 / 0
017 rali s | 64358 / 6. 4365 / 0. 00 / 0
018 Rl ey | L4580 / 6. 4401 / 0. 00 / 0
AT - -
019 iy dlsstiresd 6. 4296 / 6. 4305 / 0. 00 / 0
020 i Tt | 6. 5108 / 6.5112 / 0. 00 / 0

Fid: L V-RA D-AR4R R-2EL F-Re K 0-AHF. RRA. LMK, LKA, ARX.,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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5 " A A B Z AR hiki
No. Name of Test Items Shock
XIS A Before I E After 2 3o :
#a | maRs - - okl chplent b 1
4 2 Vi 3 F#bE| FE 34 & | Mass Loss | Residual | 3L
T Sample Status i}

Sample Mass ocv Mass oCVv OCV | Other
No. lg A% /g N 1% 1% Event
001 ;. 6.4940 | 3.29 6. 1945 3. 29 0. 00 100.00 | o

L
002 g 6.4651 | 3.32 | 6.4653 | 3.32 0. 00 100.00 | ©
003 Ll 6.4594 |  3.30 | 6.4597 | 3.30 0. 00 100.00 | o©
004 W 6.4811 |  3.30 6.4814 | 3.30 0. 00 100.00 | o
005 Wl 6.4832 | 3.3l 6.4837 | 3.31 0. 00 100.00 | o©
. eN il . o : b
006 e B 6.4184 |  3.31 6.4188 | 3.31 0. 00 100.00 | ©
007 e 6.4535 |  3.31 6.4539 | 3.3l 0. 00 100.00 | o
008 o 6.4396 |  3.31 6.4402 | 3.3 0. 00 100.00 | o
EN) &) v s ; ae q
009 s T 6.4930 |  3.29 | 6.4935 | 3.29 0. 00 100.00 | o
010 . 6.4523 | 3.29 | 64527 | 3.29 0. 00 100.00 | o
e AT
011 Fuil};‘ (Il.i“skc?}argerl 6. 4749 / 6. 4754 / 0. 00 / O
e A
012 Fully (lJ.i}fc?argwl 6. 4617 / 6. 4622 / 0. 00 / 0
et Al i
08 | i i | & 518 / 6. 5223 0. 00 # 0
SEAh _ A ) ,
014 | purcai® o | 64598 / 6. 4604 / 0. 00 J 0
S N .
015 | Fully discharged | 6-4978 / 6. 1982 / 0. 00 / 0
SEAT IR .
016 Fully discharged 6. 4888 4 6. 4894 / 0.00 / 0
017 | e i o | 6.4365 / 6. 4367 / 0. 00 / 0
0 SEA R 5 -
18 Fully discharged 6. 4401 / 6. 4105 / 0. 00 / 9]
019 ks 6. 1305 / 6. 4308 / 0. 00 /
: Fully discharged 4 L + h . (0]
SEAHL . B
020 Eal e 6.5112 / 6.5117 / 0. 00 / 0
#iE: L V-IRA D-MER R-20Z F-& K -k, LRA. LMK, LRI, AKX,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

| <E=H
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¥ 5 BATE 24 | s
No. Name of Test Items External short circuit
o5 Fank A SRR R R .
Sample No. Sample Status Max. l:xtel‘n/zt‘I::T0|11pcraturc O Bt
i 1,':1{1?;&:1%“3@ 64. 2 o
oa= [ l](l;{;:‘fﬁillig(ul 63.1 0
003 Fndf;fﬁ;%gvd 65. 3 0
Q0% l'}l(l;tfﬁ:i[ignd 63.7 o)
— l"ll(l?.‘::(j‘i)‘{l:‘igmi 64. 5 0
s Undsehursed 61,0 :
007 Undﬁégi;gged 64. 3 0
008 l'n{l?;gi(i:}igcd 65. 2 0
Gy umlﬁifﬁﬁgm 63.9 0
o l'nd'i;tfﬁ;%gml 65.7 0
vl Ful 1‘}_\‘?::|J¥vilii’[{%|x-ggz.| 26. 9 o
e pully dissharged 56. 2 0
013 Full)_\;'i ?ﬁ%fﬁu-g.-u 96. 3 0
4 lﬁﬂiigf;%ilgxrgvd 27. 0 0
. Ful 1;:1: ﬁ;ﬁ-{r%.med 56. 3 0
0k fﬁﬂlié?iﬁifirgvd 56.6 0
o Ful l}vL jﬁygit'jllféll'ge(l 26. 5 0
018 Ful lf},\‘;{:}]\{ijﬁ:lililrgp(l 56.8 0
019 Fully disehmrged 56.6 "
020 e = S

Fully discharged

#ix: D-MR R-2EL F-R K 0-LMIK. LRK. LkE,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture.
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A5 6 AR B 4 A Jt i
No. Name of Test [tems Crush
¥ o 2 3 e
W HBRA i i E
Sample No. Sample Status ax. Exter n/?'C emperature Other Event
AT
0zl Undischarged / 0
i AR ;
022 Undischarged / 0
AT
023 Undischarged / 0
At
024 Undischarged / O
o= A
025 Undischarged / 0
026 Fully discharged 4 o
SEAIAT
027 Fully discharged / O
SEATRCH,
028 Fully discharged / 0
. ST
029 Fully discharged / 0
. SEA T
030 Fully discharged / 0
BLTFE This space intentionally left

blank

#FiE: DR F-ARK 0-RMRIR. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

| PR
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No. Name of Test [tems Forced discharge
Hubhs F otk A& H I %
Sample No. Sample Status Other Event
= Aty
031 Iﬁﬂl?r&ﬂiizrmﬂl £
s A
032 Fully '(li'ijﬁ-l}%u-gmf Q
033 Ful f»L /:i\'iﬁiklgi,ﬁrgm ©
wtr Loty
034 Iﬁﬂlt_Jﬁi%arwwl O
035 Ful]?;?&ﬁiQESngd v
036 Ful 1:}_\.«? (rli‘-iji%{(‘lf?alll‘g()tl 0
SR
037 Ful l? j!‘-ijg{cllirgvd o
=
038 Ful ljyf-lil.ijﬁt[]arg(-(i O
o AT
039 Folly -t;-iiléj{clltf‘al‘gt'cl -
040 Fn];f?;{iﬁargod O
DLF 25 This space intentionally

left blank

HiE: D-FHR F-ARK -k, AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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